United States Region 6 EPA 906/9-81-005
Environmental Protection 1201 Eim Street October 1981
Agency Dallas TX 75270

Water

EPA Environmental Draft
Impact Statement

Wastewater Treatment
Facilities

Little Rock (Adams Field),
Arkansas



This report is available to the public through the
National Technical Information Service, US Department
of Commerce, Springfield, Virginia 22161



A
2 % UNITED STATES ENVIRONMENTAL PROTECTION AGENCY
;’ REGION VI
" 1201 ELM STREET

DALLAS, TEXAS 75270

September 18, 1981

TO ALL INTERESTEN AGENCIES, PUBLIC GROUPS AND OFFICIALS:

The city of Little Rock has received a planning grant (C-050490-1) pursuant

to Section 201 of the Clean Water Act from the U.S. Environmental Protection
[...]
(i1) any adverse environmental effects which cannot be avoided
should the proposal be implemented,

(iii) alternatives to the proposed action,

(iv) the relationship between local short-term uses of man's en-
vironment and the maintenance and enhancement of long-term
productivity, and

(v) any irreversible and irretrievable commitments of resources
which would be involved in the proposed action should it be
implemented."

This provision provides the basis for preparing an environmental



impact statement on significant actions of the Federal Government.

The Council on Environmental Quality has promulgated Regulations on
Implementing National Environmental Policy Procedures (40 CFR 1500~
1508), which required each Federal agency to develop their own regu-
lations to implement the Act in accordance with CEQ regulations. The
Environmental Protection Agency Regulations on Implementation of Na-
tional Environmental Policy Act Procedures (40 CFR 6) includes criteria
for determining when to prepare an Environmental Impact Statement (EIS).
From the criteria, EPA determined that the potential for induced changes
in industrial, commercial, agricultural or residential land use con-
centrations or distribution existed, and therefore required that an EIS

be prepared.



II. PURPOSE AND NEED

Project History

The City of Little Rock 1is presently served by the Adams Field
wastewater treatment plant near the Adams Field airport. A second
treatment facility (Fourche) has been proposed to serve the south and
southwest portions of the city and is to be located about 4 miles
southeast of the present plant. The design of this plant is completed
and construction has begun.

A third treatment plant was proposed to serve the residents of the
Maumelle Valley, a rapidly growing area in Northwest Little Rock. The

Facility Plan and Environmental Assessment on proposed wastewater treat-

ment faclities in the Maumelle Valley were submitted in April 1977.
Responding to local controversy in the Maumelle Valley area over the
project, the Environmental Protection Agency determined that an en-
vironmental impact statement would be prepared. The draft EIS on the
proposed Maumelle treatment plant was issued in December 1978 and
recommended that the grant for treatment facilities be denied. It was
determined that the proposal presented did not meet the reguirements
necessary for federal funding. The final EIS was issued in November
1979 and concluded that pollution problems did not exist in the Maumelle
Valley and additional EPA 201 grants were denied. However, it did
recognize the long range problem of wastewater planning in the valley
and chose to add the Maumelle area to the planning area under considera-
tion for the proposed Adams Field expansion grant request.

Concurrently with the review of the draft EIS on the proposed

Maumelle facilities, the Little Rock - North Little Rock Regional

Wastewater Management Plan was being prepared by Metroplan and the

11



Little Rock District of the Corps of Engineers. When it became apparent
that the Maumelle grant funds would be denied, a "Special Study" was
initiated to examine the wastewater planning needs of the Adams Field
and Little Maumelle service areas. A projection of population and
wasteloads contributing to future flows into the Adams Field treatment
plant was made and several alternative treatment plans were formulated
for the Maumelle Valley, including package plants, septic tanks, service
by a new treatment plant, and service by Adams Field. The "Special
Study”, released in January 1979, concluded that service of the Maumelle
area by the Adams Field WWTP would be the most cost-effective alter-
native; however, these conclusions were not based on detailed environ-
mental and engineering analyses and the report recommended further study

as part of the Adams Field WWTP Facility Plan.

Problems

The existing Adams Field Wastewater Treatment Plant is capable of
treating an average daily flow of 27 million gallons per day (MGD) to an
effluent quality of 30 milligrams per liter (mg/1) of biochemical oxygen
demand (BOD) and 30 mg/1 of total suspended solids. Peak treatment
capacity is estimated to be 44 MGD, based on the capacity of the low
1ift pump station. Sludge is disposed by vacuum filtration and incin-
eration with an estimated capacity of less than 70,000 pounds per day.

During 1978 and 1979 the Adams Field Sewage Treatment Plant treated
an annual average day flow of 28.5 MGD and produced an effluent that was
discharged to the Arkansas River which contained on the average 55.5
mg/1 of suspended solids and 24 mg/1 biochemical oxygen demand (BOD).

During the two years the average monthly flows varied from a low of 21.2

12



MGD to a high of 38.7 MGD. On the same basis suspended solids in the
final effluent varied from a low of 19 mg/1 to a high of 150 mg/1 and
the BOD varied from a low of 10 to a high of 50 mg/1. According to the
National Pollutant Discharge Elimination System (NPDES) permit, the
final effluent should not exceed 30 mg/1 of suspended solids and 30 mg/1
of BOD. The suspended solids in the plant effluent exceeded the NPDES
permit requirements 75% of the time during 1978 and 1979, and the BOD
exceeded permit requirements 33% of the time during the years. In
addition, the plant currently produces approximately 100,000 1bs/day of
residual solids, which is 43 percent more than the plant was designed to
handle.

There are no known health problems associated with the use of
septic tanks in the Little Maumelle Valley. The 208 plan did express
concern over potential problems which might occur if development were to
occur on unsuitable soils. A brief survey of septic tanks as part of
the facility plan indicated that approximately 40 percent of the systems
have had operational problems, but that these are a result of under-
designing rather than unsuitability. The 208 plan indicated several
pockets of population density which could constitute substantial habi-

tation under EPA regulations.

13



III1. DESCRIPTION AND EVALUATION OF ALTERNATIVES

The EIS process is essentially a decision making tool to determine
which possible alternative would provide the "best" solution to a
specific problem or need. The Adams Field Facility Plan is being con-
ducted as a “"piggy-back EIS," in which the environmental impact state-
ment is prepared in lieu of an environmental assessment, and concur-
rently with the Facility Plan. As such, the EIS is a planning tool for
making decisions.

Alternatives Considered by the Applicant

There are numerous possible alternative types and arrangements of
wastewater treatment service possible for the Adams Field and Little
Maumelle service areas. One of the purposes of the piggy-back EIS is to
environmentally screen these alternatives to a limited number of rea-
sonable alternatives for more detailed study. Working Paper No. 2,
Identification of Alternatives, outlined and described 64 alternative
components of possible sewerage and treatment systems. As part of the
discussion of these large number of alternatives, several were rejected
from further consideration because of substantial economic, engineering
or environmental problems associated with them. Of the remaining alter-
natives, 12 system alternatives were formulated for the Adams Field
service area and 17 alterratives were formulated for the Little Maumelle
area.

The 29 system alternatives were carried forward to the initial
screening, performed as part of Working Paper No. 4. During the Scoping
Process, the Citizens Advisory Committee jdentified 8 major issues which
were of most importance in the analysis. These 8 parameters shown in

Table 1, were used as the screening parameters against which the 29

15



Table 1

Major Impacts Used in Initial Screening of Alternatives

Primary Impacts Secondary Impacts
Water Quality Terrestrial Habitats
Odor Economic Impacts
Public Health Conformance to

Land Use Plans

Aquatic Life Resource & Energy Use

system alternatives were judged. The effect of each alternative was
rated from highly adverse (-2) to highly beneficial (+2) against each of
the screening parameters. Since all of the screening parameters were
judged to have the same weight, the scores were added and each of the
system alternatives were ranked in numerical order.

Concurrently with the Environmental Impact process, the Facility
Plan was prepared covering a number of alternatives from an engineering
and economic aspect. One alternative other than no action was con-
sidered for treatment of 1liquids at the Adams Field WWTP, and 17 alter-
native sludge treatment schemes were considered including an additional
4 locational configurations for the anaerobic digestor-sludge lagoon
alternative. In addition, 13 alternatives were examined for servicing
the Little Maumeile area. As part of the Facility Plan, a deficiency
was identified in one of the major trunk lines along Fourche Creek.
Therefore, two alternatives were considered to alleviate this problem.
As part of the Facility Plan, each of the alternatives were ranked
according to present worth of the construction and 0&M costs.

Subsequent to the preparation of the Draft Facility Plan and

Initial Screening of Alternatives, the Little Rock Wastewater Utility

16



had the opportunity to proceed with a sludge disposal alteration at a
cost considerably 1less than any alternative considered to date. The
Little Rock Wastewater Utility chose to implement the sludge disposal
plan at their own expense, thereby removing consideration of sludge from
the Construction Grant application and the EIS.

Following completion of the Initial Screening of Alternatives and
the Draft Facility Plan, the Little Rock Wastewater Utility narrowed the
list of alternatives to be considered further. These alternatives are
presented in Table 2.

The No-Action Alternative

In any decision making process, one alternative which is always
available is the option of doing nothing, or "no-action". In the case
of Little Rock's wastewater system, this would entail utilizing the
existing facilities and not making any improvements other than normal
operation and maintenance activities.

The existing treatment scheme is the complete mix activated sludge
process. Facilities include bar screens, raw sewage pumps, grit cham-
bers, primary clarifiers, activated sludge basins, final clarifiers, and
a chlorine contact chamber (see Table 3). Sludge is gravity thickened,
vacuum filtered, and then incinerated. In 1979, one of the activated
sludge aeration basins was converted for use as a aerobic sludge di-
gester to handle excess sludge which could not be handled by the incin-
erator.

The plant has a current design capacity of 27 million gallons per
day and is based on an influent raw sewage quality of 250 mg/1 of bio-
chemical oxygen demand (BOD) and 250 mg/1 of total suspended solids

(TSS). The safe pumping capacity of the plant is 44 MGD, which can be

17



Table 2

Proposed Alternatives for Little Rock EIS

No Action

Adams Field Treatment Alternatives:

1. Upgrade Liquid Treatment Facilities

Fourche Creek Interceptor Alterpatives:

1. Gravity

2. Force main with pumping station

Maumelle Alternatives:

No Action

1. Septic tank with limited growth

2. Half septic tanks and half mound systems
3. Half septic tanks and half cluster systems
4. Pump all of Little Maumelle wastewater to Arkansas interceptor

increased by surcharging the main interceptor sewer. The maximum hy-
draulic capacity of the plant is 55 MGD. The 1979 average daily flow to
the plant was 30.7 MGD, which exceeded its design capacity. Peak flows
in 1978 were reported to exceed the 55 MGD hydraulic capacity of the
plant. In addition, recent records indicate that the influent suspended
solids more nearly averages 300 mg/1.

The existing collection system consists of approximately 805 miles
of gravity sewers, ranging in diameters from 6 to 60 inches and 10 miles
of force main ranging in size from 4 to 30 inches. The Facility Plan
indicates five known overflow sites in the system; however, corrective

actions have been initiated already or are not required according to the

18



Table 3

Summary of Existing Wastewater Treatment Facilities
at Adams Field WWTP '

Liquid Treatment Facilities:
Bar Screens:

2 automatically cleaned bar screens
1 manually cleaned bar screen

Raw Sewage Pumps

- 6 MGD raw sewage pumps
- 8 MGD raw sewage pump
12 MGD raw sewage pumps
24 MGD raw sewage pump

[ NS X

Grit Removal

3 grit chambers
Primary Clarifiers

3 - 115 ft. diameter primary settling basin
Activated Sludge Basins

6 - 40 ft. by 160 ft. aeration basins
Final Clarifiers

3 - 145 ft. diameter final seetling basins
Chorine Contact Chamber

Sludge Treatment Facilities:

Gravity Thickeners

Vacuum Filters
Incinerators

19



Facility Plan. Figure 1 shows the current service areas of the Adams
Field WWTP.

The Little Rock Wastewater Utility is currently constructing a new
wastewater treatment plant, known as the Fourche Plant, which will
divert a portion of the existing service area. However, the remaining
service area's wastewater flow to the Adam's Field Plant is projected to
increase to an average flow of 30.9 MGD by the year 2010. Peak flows
are projected to reach 70 MGD.

The existing facilities have been analyzed by the Facility Planning
consultant and each treatment process has been assessed for adequacy
under the 2010 flow condition. The Facility Planning consultant has
found that raw sewage pumps, primary clarifiers, aeration basins, final
clarifiers, and sludge facilities will be inadequate under the projected
flow. The Facility Planning consultant has also identified the existing
Fourche Creek interceptor to be inadeguate to handle increased flows
projected by the year 2010.

Upgrade Existing Liquid Treatment Facilities: In 1light of the

present and projected deficiencies of the wastewater treatment facili-
ties, the Facility Planning consultant has proposed a number of improve-
ments to the existing liquid treatment facilities. These improvements
include replacing some of the raw wastewater pumps, constructing an
additional 115 foot diameter primary settling basin, adding four ad-
ditional aeration basins, constructing an additional 145 foot final
settling basin, making improvements to the internal sludge pumps, and
construction of a 20 million gallon retention/equalization basin to
avoid overloading the outfall pipe (see Figure 2). The total estimated

costs of these improvements would be $11,052,000.

20



EASTERN LITTLE MAUMELLE WATERSHED,

NOT SEWERED
SEWERED

NOT SEWERED

Y m FOURCHE CREEK WATERSHED, SEWERED

51 apams FIELD WATERSHED,
SEWERED

NN\
IV E3 easTeRN LITTLE MAUMELLE WATERSHED,

I[ - ADAMS FIELD WATERSHED,

I

I

SCALE

A

FIGURE |. SERVICE AREAS WITHIN THE LITTLE ROCK AREA

21



2e

FIGURE 2

PROPOSED PLANT ADD/T/ONS* N
ADAMS FIELD SEWAGE TREATMENT FLANT S\ £
LITTLE ROCK, ARKANSAS

INCINERATOR
SLUDGE
HOLDING SLUDGL
. TANAS THICHENERS
YL TER
BL0G A\l = : CHLORINE
s, \\_.._ ~ CONTACT
b % BASIN
PLANT INFLUENT @ ' \\
LOW LIFT" Sfﬂ”ﬂ% . l % C, Aﬂ//ﬁ’/!ﬁ
LPUMNMR STA, SCRELN \ | ]
CAINBERS \ | 4
PRIMARY TSECONDARY
REMOLE PRES N CLARIFIERS | ,.... L | BY-PAIS
PUNLRS (26 MGD }
£ (7)) SMGP IND i
)’é‘f%g%fs '
REPLACE PA. & E -—————————in TURN ACTIVATLED
N7, p/ffgr — 5umazmupm
N WITHNEWZE” CONTROL — | —AERATION
3 |—1 W~ Bas/vs
NN ELOW CENTER
RS DIVTSION PRINARY >
E% S CHAMBER CLAR/PTER

QT PLANT INFLUENT— —temy  MINING >

g (RAW SEWAGL) . |emIrrBER >

\ LLEGEND vl SsLower >

L e . ;wj- I o s

T eRAT/ION -t ]

Q§ e BASINS & = 2 e 2xd 8
Qt@ # DOrS NOT" INCLUDE PROPOSED TR S i !
§§ SLUDGE FACILIT/ES el B RAS &




Fourche Creek Interceptor Alternatives: The existing Fourche Creek

interceptor has been determined to be inadequate to handle future flows.
Two alternatives have been proposed to increase the capacity of this
interceptor. The first is to construct a new 60-inch gravity sewer line
from near University Avenue to the Airport along the north side of
Fourche Creek (see Figure 3). The estimated construction cost would be
$4,950,000 with an annual operation and maintenance (0&M) cost of
$3,500.

The second alternative would be to construct a 30-inch force main
and pump station along the same route. The estimated construction cost

would be $3,160,000 and would have an annual 0&M cost of $47,300.

Little Maumelle Alternatives

The Eastern Little Maumelle watershed is partially served by the
Adams Field WWTP and partially by individual septic tank systems. The
Facility Planning consultants have proposed continued service for that
portion currently served by the Taylor Loop Road interceptor and
examined four alternatives for the remaining unsewered area, plus no
action.

No Action: The No Action Alternative in the Maumelle area would
allow continued residential growth to occur anywhere in the watershed
with continued use of septic tank systems.

Maumelle Alternative 1: Approximately 45 percent of the area

within the expected growth area is comprised of soils suitable for
septic tanks, while the remaining soils are considered unsuitable
because of low percolation rates (see Figure 4). The first alternative
considered for the unsewered portion of the Little Maumelle Valley is

continued use of septic tanks soil absorption systems. Since many soils

23



STATION

/4
(e5)
0 | 2 MILES
i i T T
SCALE /

/

FIGURE 3  PROPOSED ROUTE OF FOURCHE CREEK INTERCEPTOR
24



AREA OF MOUND
SYSTEMS OR
CLUSTER SYSTEMS

AREAS SUITABLE FOR
SEPTIC TANKS

EXISTING ADAMS FIELD
SERVICE AREA

e e ee—————

FIGURE 4 LITTLE MAUMELLE INDIVlDUALZTREATMENT SERVICE AREAS
5




are not suitable, growth would be limited to those soils which have been
determined to be suitable for septic tanks. This would be enforced
through zoning and building permit limitations.

Maumelle Alternative 2: The second alternative would have half of

the new growth served by conventional septic tanks in areas where soils
are suitable for such systems and half of the new growth would utilize a
mound type septic tank system. A mound system is currently acceptable
under Health Department criteria.

Maumelle Alternative 3: The third treatment alternative for the

Little Maumelle area would be for half of the area to be served by
conventional septic tanks and half would be served by cluster septic
tank systems. These cluster systems would collect effluent from several
houses and discharge the effluent to a soil absorption system located in
an area where suitable soils occur. Construction, operation, and
maintenance costs would be shared by the individual households.

Maumelle Alternative 4: The fourth alternative would collect

wastewater by a conventional collection system which would discharge
into the Arkansas River interceptor and be treated by the Adams Field
WWTP (see Figure 5). The estimated construction cost would be
$4,152,750 with an annual 0&M cost of $23,978.

Evaluation of the Applicants Alternative: The environmental ef-

fects of each of the alternatives were considered (see Working Paper No.
5). Primary impacts are those which result from the construction or
direct operation of the proposed facilities. The primary impacts con-
sidered included effects on air quality, noise, odor, geologic elements,
surface water quality, terrestrial biota, aquatic biota, environmentally

sensitive areas, public inconvenience, direct employment, user fees,

26



~

S LEGEND -
4 ~ T it i TN
N - \._-.,;,\ .
=g PROPOSED INTERCEPTOR SEWERS i
IR  POPULATED AREAS Mo "y
» N
5 k \\ X
{ \
/ N o
~~\‘,\(\
\\
e
N
L e
™
h g, L .
\\\y \\‘ "<
—— L e
D \ \
FIGURE 5 ARKANSAS INTERCEPTER COLLECTION

SYSTEM ALTERNATIVE FOR LITTLE MAUMELLE

27




community services and recreation, solid wastes, energy, land uses,
archeological and historical resources, and public health. The primary
impacts of the alternatives are summarized in Tables 4, 5 and 6.

Secondary impacts are those which result from population growth or
land use changes induced by the project. The secondary impacts con-